A ARCADIS

BASF Corporation

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

BASF North Works Site
Wyandotte, Michigan

March 2024



DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

BASF North Works Site
Wyandotte, Michigan

March 2024

Prepared By:

Arcadis of Michigan, LLC
28550 Cabot Drive, Suite 500
Novi

Michigan 48377

Phone: 248 994 2240

Our Ref:
30198804

DRAFT

Mandy Giampaolo, P.E.
Principal Engineer

DRAFT

Andrea Krevinghaus, P.E.
Principal Engineer

DRAFT

Jackie Saling, P.E.
Vice President/Project Manager

www.arcadis.com
BASF North Works Intermediate 60% Basis of Design Report
[...]
POTW, and as such, influent chemical characteristics were compared to the anticipated POTW local discharge
limits (Appendix N). Influent concentration and flow rate estimates were used to determine mass loading and
system capacity requirements.

6.3.1 Modeled Flow Rates

As discussed in Section 5, the Intermediate (60%) Design for the groundwater extraction system assumes an
average extraction flow rate of 42.3 gpm and a maximum extraction flow rate of 120 gpm.

6.3.2 Contingency Groundwater Storage

Inclusion of contingency groundwater storage was evaluated to provide storage should BASF be directed by
DUWA to temporarily cease discharge of treated effluent water. An evaluation of recent DUWA bypass events
was completed. Six events ranging from 17 to 63 hours occurred in 2021. These events are understood to be
related to increased infrastructure demand during precipitation events. The precipitation events causing bypass
were approximately 1.75 inches or greater.

Infrastructure upgrades were completed in 2022, and no bypass events occurred in 2022 and 2023.

Based on review of the DUWA bypass events in 2021 and taking into consideration the DUWA upgrades and lack
of bypass events in 2022 and 2023, contingency storage will be designed to accommodate one-day capacity
should DUWA mandate no discharge to its facility.

6.3.3 Design Influent Flow Rate and Contingency Storage

Based on the groundwater modeling results, the proposed AG treatment system design flow rate is 120 gpm. The
proposed flow rate is based on the proposed performance standard approach, minimizing equipment and
infrastructure sizing and cost considerations. If DUWA were to temporarily mandate that BASF could not
discharge to DUWA'’s facility, the storage volume required for 24 hours of operation at the maximum design flow
rate is 172,800 gallons. A storage tank with a nominal capacity of 200,000-gallon tank and a minimum operating
capacity of 175,000 gallons is therefore proposed for this design.

The extraction system will send influent water to the contingency storage tank when a mandated shutdown
occurs. Influent water will then be transferred from the contingency storage tank to the influent equalization tank
at a rate of 120 gpm for treatment after the mandated shutdown is lifted. The AG treatment system will return to
normal operation (i.e., treating groundwater directly from the extraction sumps) when the groundwater in the
contingency storage tank has been treated to a low-level setpoint. The proposed 200,000-gallon contingency
storage tank will be located adjacent to the Infinergy Warehouse Building (Infinergy building). Contingency

www.arcadis.com

Draft BASF NW BOD Report 48


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

storage options will continue to be evaluated during the Pre-final (95%) Design, and alternate storage options
such as multiple smaller tanks instead of one large tank or a retention pond or retention basin may be used in lieu
of an AG storage tank.

6.3.4 Influent Chemical Characteristics

In November and December 2021, Arcadis collected samples from 10 monitoring wells at the perimeter of the Site
based on the results of perimeter groundwater monitoring and hydraulic testing as described in the Pre-Design
Investigation Report (Arcadis 2021c) and AG System Treatability Study Report (Arcadis 2022b). The monitoring
wells were installed in zones with the highest hydraulic conductivity and therefore are expected to drive the AG
treatment system influent water quality and mass flux. To ensure the water quality characteristics of the
groundwater samples were representative of anticipated influent COC concentrations, the samples were blended
to replicate the estimated influent flow concentrations of the full-scale pump and treat system (i.e., higher
percentage of water from areas with higher groundwater flow and mass flux). The primary COCs based on
anticipated POTW limits are mercury, VOCs, SVOCs, and PFAS (Appendix N). The analytical results for the
COCs detected and general chemistry in the blended groundwater samples from December 29, 2021 are
presented in Table 11.

Table 11. Blended Influent Groundwater Characteristics

SVOCs Concentration (ug/L)

1,4-Dioxane 1.1J
2,4-Dimethylphenol 0.76 J
2-Methylnaphthalene 0.89
2-Methylphenol 0.92J
3-Metylhpenol, 4-Methylphenol 22
Carbazole 1.0
Naphthalene 8.5
Phenol 43
1,1-Dichloroethane 2.1
1,2-Dichloropropane 1.1
Acetone 25
Ethylbenzene 1.1
m&p-Xylenes 2.3
o-Xylene 2.1
Toluene 24

www.arcadis.com

Draft BASF NW BOD Report 49


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

Aluminum 0.6
Arsenic 0.0044 J
Barium 0.36
Boron 0.074
Calcium 870
Chromium 0.0038 J
Cobalt 0.00061 J
Copper 0.0027 J
Iron 0.33
Lead 0.0031 J
Magnesium 7.2
Manganese 0.012
Total Mercury 0.00052
Total Mercury (Low Level) 0.00058
Molybdenum 0.0097
Nickel 0.013
Potassium 58
Selenium 0.0036 J
Silicon 4.6
Sodium 1100
Titanium 0.015
Vanadium 0.0057
Zinc 0.035

N
pH (standard units) 12.4
Alkalinity 930
Total Suspended Solids 114
Total Dissolved Solids 5300
Total Organic Carbon 29

Pras | Concenvatonigh) |
Perfluorohexane sulfonic acid (PFHxS) 33
Perfluorohexanoic acid (PFHxA) 9.6
Perfluorooctane sulfonic acid (PFOS) 68
Perfluorooctanoic acid (PFOA) 12
Perfluoropentoanoic acid (PFPeA) 9.4

Notes:

J = estimated value mg/L = milligrams per liter

ug/L = micrograms per liter ng/L = nanograms per liter

www.arcadis.com

Draft BASF NW BOD Report



DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

6.4 Major Unit Processes

Eight major components comprise the AG treatment system and were selected, sized, and designed based on the
proposed design flow rates and treatability study findings (Arcadis 2022b). Influent groundwater is collected and
stored in an equalization tank to reduce flow and concentration peaks prior to downstream treatment.
Neutralization is then performed to reduce pH and prepare the influent water for metals precipitation via
coagulation, flocculation, and clarification. Following metals precipitation, process water is fed to a pump-out tank
to facilitate treatment via a bag filter, GAC, and ion exchange units to address total suspended solids, SVOCs,
VOCs, and PFAS. Further detail is provided in the following sections, in the Design Drawings included in
Appendix G, and in the technical specifications included in Appendix K. Average and maximum flow rates are
defined above as 42.3 gpm and 120 gpm, respectively.

6.4.1 Influent Equalization

The influent equalization tank will receive untreated groundwater from the extraction system and the contingency
storage tank. The equalization tank was designed to dampen variable flow rates and concentrations prior to
downstream treatment. The influent equalization tank was sized to maintain groundwater extraction at the design
flow rate during routine system maintenance activities such as equipment cleaning and media backwashes, which
are expected to take no more than 6 hours. The minimum equalization tank operating volume is approximately
17,000 gallons and has been sized for 20,000 gallons (total).

During normal operation, the tank will operate to maintain a minimum hydraulic residence time of 16.7 minutes
(2,000 gallons utilized). Transfer pumps equipped with variable frequency drives will be used to transfer influent
water from the equalization tank to downstream operations within the design flow rates. The influent equalization
tank parameters are summarized in Table 12.

Table 12. Influent Equalization Tank Design Parameters

Design Equalization Tank Volume (gallons) 20,000 20,000
Equalization Tank Diameter (feet) 14 14
Equalization Tank Operating Height (feet) 15 15
Equalization Tank Freeboard (feet) 2 2
Equalization Tank Total Height (feet) 17 17
Equalization Tank Retention Time (minutes), at Operating Volume (2,000 gallons) 47.3 16.7

Tank level will be maintained using a control loop to communicate with associated pumps, flow meters, and
automated valves. Setpoints will be established for routine operation and alarm conditions to interlock the process
equipment as a safety measure to protect equipment and personnel and prevent a release.

As noted previously, contingency storage is included to manage DUWA bypass events. Details of the contingency
storage tank are provided in Section 6.5.2.

www.arcadis.com

Draft BASF NW BOD Report 51


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

6.4.2 pH Neutralization

The treatability study (Arcadis 2022b) included a pH neutralization step to determine the acid dosage required to
reduce the groundwater pH level. A reduced pH level is necessary to effectively remove metals by coagulation
and flocculation, prevent fouling of downstream piping and equipment, and to ensure discharge is compliant with
the POTW limit of 11.5 standard units (S.U.). The pH of the blended influent water used for the treatability study
measured approximately 12.4 S.U. The blended influent water was titrated with sulfuric acid to determine the
volume of acid needed to reach the target pH level. Sulfuric acid was selected for pH adjustment due to its
effectiveness in pH neutralization with similar groundwater chemistry. The design parameters based on influent
water quality and the pH neutralization test are presented in Table 13.

Table 13. pH Neutralization Design Parameters

Initial pH (S.U.) 12.4 124
Target pH (S.U.) 9.0 9.0
Sulfuric Acid Dosage to Reach pH 9 S.U. (milliliters per 19 19
liter of 5-Molar Sulfuric Acid)

Sulfuric Acid Concentration (percent by weight) 40% 40%
Sulfuric Acid Usage (gallons/day) 116 328

Sulfuric acid will be delivered to and fed from an 8,700-gallon operational capacity tank using a metering pump.
The rate of acid addition will be controlled by a pH sensor in the pH neutralization tank.

6.4.3 Precipitation, Coagulation, and Flocculation

The pH-neutralized process stream will be amended with an organosulfide metal precipitant (i.e., MetClear) to
precipitate dissolved mercury and reduce mercury concentrations to less than 200 ng/L in accordance with the
anticipated POTW discharge limits. The blended influent was tested at various pH points and metal precipitant
doses to determine the optimal conditions to precipitate dissolved mercury. Using a 20-mg/L MetClear dose at a
pH of 9.0 S.U. followed by coagulation and flocculation addition, the test demonstrated a significant decrease in
total and dissolved mercury concentrations, visible indication of mercury precipitation, and effective gravity settling
of precipitates within 30 minutes.

Coagulation and flocculation treatment removes precipitated mercury from the process stream. The treatability
study tested varying doses of coagulants and flocculants to determine the optimal combination for mercury
removal. The blended raw groundwater, with a total mercury concentration range of 480 to 620 ng/L, was used for
jar test screening. As presented in the treatability study report (Arcadis 2022b), all combinations of metal
precipitant, coagulants, and flocculants met performance objectives. The total and dissolved mercury
concentrations decreased to 23 ng/L and 1.4 ng/L, respectively, which is below the POTW permit limit of

200 ng/L, following coagulation and flocculation treatment. The recommended chemical amendments and doses
are presented in Table 14.

www.arcadis.com

Draft BASF NW BOD Report 52


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

Table 14. Proposed Metal Precipitant Amendments and Doses

Metals Precipitant MetClear MR2405 (100%) 20 mg/L
Coagulant Ferric Iron KlairAid IC1251 10 mg/L
Cationic Flocculant Polyfloc AE1703 3 mg/L

The metal precipitant and coagulant will be metered into the inclined plate clarifier's rapid mix tank and mixed for
approximately 0.9 and 2.6 minutes at the maximum flow rate of 120 gpm and the average flow rate of 42.3 gpm,
respectively. The coagulant and metal precipitant will be introduced in the same mixing tank for the full-scale
design to prevent O&M issues associated with process pipe fouling. Treatability testing and vendor
recommendations indicate that the order and timing between the addition of metal precipitant and coagulant do
not significantly affect treatment effectiveness.

Following metals precipitant and coagulant mixing, process water will gravity feed into the clarifier’'s slow mix
flocculation tank where the cationic flocculant will be introduced. The flocculation tank is sized to provide
approximately 2.6 minutes of retention time at 120 gpm. Retention time is based on equipment specifications for a
clarifier at the 120-gpm design flow rate.

The chemical metering pumps will be flow-paced based on the influent system flow rate (e.g., higher influent flow
rates result in higher chemical amendment flow rates). Each chemical storage tank will be equipped with a low-
level switch (radar type) to prevent system operation without the feed chemical.

6.4.4 Clarification

Process water will flow from the flocculation tank via gravity into the inclined plate clarifier. The clarifier was designed
using a maximum industry standard loading rate for metals precipitation of 0.50 gpm per square foot of inclined plate
area to promote effective settling. Process water will overflow from the clarifier via gravity into a transfer tank. Settled
solids will be removed periodically from the bottom of the clarifier using a pneumatic-diaphragm pump and
transferred into a sludge holding tank. The design parameters for the clarifier are presented in Table 15.

Table 15. Clarifier Design Parameters

Influent Solids (mg/L) 79.8
Clarifier Solids (%) 1.5
Minimum Required Plate Area (square feet) 432
Clarifier Plate Area (square feet) 560
Rapid Mix Tank Volume (gallons) 110
Slow Mix Tank Volume (gallons) 326
Solids Sump Volume (gallons) 469
Clarifier Overall Height (feet) 12.3
Clarifier Overall Length (feet) 11.3
Clarifier Overall Width (feet) 6.4

www.arcadis.com

Draft BASF NW BOD Report 53


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

6.4.5 Pump-Out Tank and Bag Filtration

Clarifier effluent will discharge via gravity to a pump-out tank where transfer pumps will convey process water to
bag filters for removal of suspended solids. The transfer pumps will be equipped with a variable frequency drive to
maintain a constant level in the pump-out tank. Under certain circumstances, batch operation will be necessary
and controlled by switches. The pump-out tank design parameters are presented in Table 16.

Table 16. Pump-Out Tank Design Parameters

Process Flow Rate (gpm) 423 120
Retention Time (minutes) 47.3 16.7
Total Pump-Out Tank Volume (gallons) 2,000 2,000
Tank Overall Height (feet) 7 7
Tank Overall Diameter (feet) 7.5 7.5

Bag filtration is used to improve GAC media performance by 1) reducing solids loading, which promotes
channeling and preferential flow through the GAC media, reducing overall contaminant removal efficiency,

2) mitigating fouling of the GAC media, which increases system pressures, and 3) reducing the number of GAC
backwash cycles required to maintain system flow rates. Five-micron filter bags are proposed but will be modified
based on observed conditions and performance following start-up. The bag filters will be provided on a dual
housing skid and automatically switch between filter housings based on pressure drop, volume, or time setpoints
or have the option of parallel operation. Bags will be changed by the system operator, as needed, and disposed of
in accordance with the site-specific Draft Waste Management Plan included in Appendix O.

6.4.6 Liquid-Phase Granular-Activated Carbon

The GAC system was designed to facilitate removal of SVOCs and VOCs. The GAC system will also remove
TOC and PFAS, but since TOC does not have a local limit and PFAS removal is targeted during the ion exchange
resin treatment, reducing either compound is not a design criterion of the GAC treatment. An RSSCT was
performed to evaluate the effectiveness of SVOC and VOC removal using reactivated GAC. The blended influent
groundwater collected from the Site was pretreated with sulfuric acid to a pH of 9.0 S.U. and amended with the
chemicals described in Section 6.4.3 to remove mercury. Calgon DSR-C reactivated carbon was used for the
RSSCT with two columns, resulting in a 40-minute total EBCT. The RSSCT was used to confirm that the
reactivated GAC was capable of treating VOCs and SVOCs to below POTW Ilimits. An existing onsite construction
water treatment system was used to determine the target EBCT, and the maximum design flow rate of 120 gpm
was used to establish the parameters for the GAC design. At the maximum flow rate of 120 gpm, four GAC
vessels operated as two parallel trains with two vessels per train are required. When operating at lower flow rates,
all four vessels will be used to prevent water stagnation in the unused vessels. Additional backwashing may be
used to counter the effects of channeling if suspected. Each train will have the capacity to alternate the lead and
lag GAC vessels for each treatment train. Backwashing the GAC vessels will require the use of the pump-out tank
and associated pumps, and dirty backwash water will be pumped back to the influent equalization tank. During
media changeouts, a single train will continue treating influent water at a maximum flow rate of 60 gpm. The
minimum flow rate through the GAC system is 15 gpm to facilitate proper treatment through the ion exchange

www.arcadis.com

Draft BASF NW BOD Report 54


www.arcadis.com

DRAFT

Basis of Design Report
Intermediate 60% Design
Perimeter Barrier Remedy

system, as discussed in Section 6.4.7. The pump-out tank transfer pumps will process water in batch mode, as
needed, to maintain the minimum required flow rate through the ion exchange system. The GAC vessel
parameters for the Intermediate (60%) Design are based on a minimum 20-minute EBCT per vessel and a
minimum hydraulic loading of 2 gpm per square foot. A summary of the key GAC unit process parameters is
presented in Table 17; additional calculations for GAC vessel sizing are presented in Appendix J.

Table 17. Liquid-Phase Granular-Activated Carbon Design Parameters

Design Flow Rate (gpm) 42.3 120
GAC Vessel Diameter (feet) 6 6
GAC Bed Depth (feet) 7 7
No. of GAC Vessels in Series 2 2
No. of GAC Vessels in Parallel 2 2
Hydraulic Loading (gpm/square foot) 0.7M 2.1
GAC Weight, Per Vessel (pounds) 5,000 5,000
EBCT, Per Vessel (minutes) 69.8 247

Note: (") The hydraulic loading rate at the average flow rate is below the stated minimum of 2 gpm/square foot. VOC and
SVOC removal will not be significantly affected and as stated above, will be managed by performing GAC vessel backwashes
to minimize channeling effects at the lower hydraulic loading rates.

6.4.7 lon Exchange Resin

lon exchange resin will be used for the removal of PFAS following GAC treatment. Three parallel resin trains with
two vessels in series per train with a minimum flow rate of 15 gpm per vessel were designed to allow for
operational flexibility while maintaining the hydraulic loading rates recommended by Purolite. The resin system
will have the capacity to alternate the lead and lag vessels for each treatment train and be designed to
automatically switch between one, two, or three operating trains, as needed, per the flow ranges presented below:

¢ One train (two resin vessels) can be used for flow rates between 15 and 30 gpm.
e Two trains (four resin vessels) can be used for flow rates between 30 and 45 gpm.

e Three trains (six resin vessels) can be used for flow rates exceeding 45 gpm.

Identical to the GAC process, the resin trains will be configured in series with a valve tree to enable alternating
lead-lag operation. A minimum flow rate of 15 gpm is required to maintain the minimum hydraulic loading rate